D36DYA

Rev.1




Hi KOKI
CORDLESS DRILL D36DYA

17/

Item No.|Code No. Description No. Used Remarks
1949757 [HEX. SOCKET HD. BOLT M5X20 (10 PCS.) 2
2|380265 |TOP HANDLE 1
31380264 |FRONT COVER 1
41949662 |HEX. SOCKET HD. BOLT M5X25 (10 PCS.) 4
5|380271 |GEAR BOX ASS"Y 1|INCLUD.6-17
6380293 |0-RING (S63) 1
71380294 |SPINDLE (A) 1
81948015 |FEATHER KEY 5X5X10 1
9380291 |BEVEL GEAR (A).(B) SET 1

10{380295 |SLEEVE 1
11/380719 [GEAR COVER (A) SET 1
12|380297 [HEX. SOCKET BOLT M5X16 4
13/380292 [GEAR COVER (B) 1
14[337279 [BALL BEARING 6806 1
15[380296  |WASHER 1
16[6202VV__ [BALL BEARING 6202VVCMPS2L 1
17[939556  [RETAINING RING FOR D35 HOLE (10 PCS.) 1
18[380272 |0-RING (S75) 2
19/380273  [CLUTCH SPRING 8
20|380274 |STEP PIN 8
21380275 |CLUTCH PLATE 1
22|380298 |EXTRA LOW HEAD BOLT M5X10 6
23|380276 |CARRIER (B) 1
241959156 |STEEL BALL D7.0 (10 PCS.) 8
25|380277 |RING GEAR (B) 1
26|380278 |NEEDLE CAGE 3
27380721 |PLANET GEAR (B) SET (3 PCS.) 3
28|380279  |CAM RING 1
29|380280 |PARTING WASHER (B) 1
30{380269 |CHUCK HUB 1
31380270 |SEAL LOCK TORX SCREW (LEFT HAND) M6 1
*32|380634 |DRILL CHUCK 13SER-J 1
33|380281 |GEAR COVER (C) 1
341380282 |SPINDLE (B) 1
35|380283 |CHANGE RING 1
36|335022  |WASHER 1
37|380285 |CARRIER (A) 1
381380286 |RING GEAR (A) 1
39|380720 |PLANET GEAR (A) SET (3 PCS.) 3
40]380287 |PARTING WASHER (A) 1
411380288 |INNER COVER 1
421316458 |TAPPING SCREW D5X40 (BLACK) 4
431322789 |PUSHING BUTTON 1
441317223 |PUSHING SPRING 1
451878885 |0-RING (S-18) 1
46334011 |CHANGE LEVER 1
471380284 |CHANGE PLATE 1
481872470 |0-RING (S-26) 1
491361223 |ROTOR ASS"Y 1| INCLUD.50
50|606ZZM |BALL BEARING 606VV 1
51|380289 |FAN GUIDE 1
52341165 |STATOR SENSER PCB SET 1
53{959141 |CONNECTOR 50092 (10 PCS.) 3

* ALTERNATIVE PARTS




Hi KOKI]
CORDLESS DRILL D36DYA

2/

Item No.|Code No. Description No. Used Remarks

541981421 |HEX. HD. TAPPING SCREW D4X55 2

*55|380262  |HOUSING 1

56|380268 |CONTROLLER ASS"Y 1|INCLUD.57,58
57379931 |BATTERY TERMINAL 1

58380761 |FUSE 1

59|376785 |TAPPING SCREW D2.6X8 4

60|376758 |BATTERY PLATE 2

61373041 |REAR BUMPER 2

631379349 |MV LABEL (A) (2) 1

64380263 |HANDLE (A).(B) SET 1| INCLUD.59-61
65319760 |PUSHING BUTTON 1

66378777 |SPEED CONTROL SWITCH 1

67 NAME PLATE 1

68305490 |TAPPING SCREW (W/FLANGE) D4X30 (BLACK) 4

69|301653 |TAPPING SCREW (W/FLANGE) D4X20 (BLACK) 8

701379350 |MV LABEL (B) (2) 1

71380266 |CHUCK WRENCH HOLDER 1

72380722 |PROTECTOR 1

731380760 |EXTRA LOW HEAD BOLT M5X16 2

75380267 |SWITCH CONTROLLER ASS"Y 1| INCLUD.56,66

STANDARD ACCESSORIES
502|380501 |SIDE HANDLE 1

* ALTERNATIVE PARTS




